
Spiral Slide
Installation Manual

,. 

. 
. 



., 

ASSEMBLING SPIRAL SLIDE 

MOUNTING TUBE 

ATIACHEDTO 

STRAIGHT TUBE (1) 

BASE (1) 

ITEM# 

A 
8 
C 

D 
E 
F 
G 
H 

.• 

l 
I 
A 

SLIDE PART DESCRIPTIONS 

ELBOW TUBE 
(2) 

ELBOW TUBE 

WITH CUTOUT (1) 

HARDWARE LIST (HWBAG-SPIRALSLIDE) 

PART# 

HWLS5/16X3S 
HWLS5/16X1 3/ 45 

HWBSC5/16X1S 
HWBSC5/16X7 /85 
HWMB5/16X15 
HWMB5/16X3/ 45 
HWW5/26STDSS 
HWN5/16LOCS 

B I) 

DESCRIPTION QUANTITY 

5/16" X 3" LAG SCREW SS 8 
5/16" X 1 %� LAG SCREW SS 5 

5/16" X 1" BUITON SOCKET SS 10 
5/16" X 7 /8" BUTTON SOCKET SS 21 
5/16' X 1" MACHINE BOLT SS 4 

5/16" X 3/4" MACHINE BOLT SS 14 

5/16" STD WASHER SS 112 
5/16" LOC NUT SS 50 







> ·' 

STEP 3 - ATTACH THE STEP 2 ASSEMBLY TO THE 

PLAYSET PANEL 

With a helper hold the Mounting Tube up against the playset spiral slide panel 

ancl align all sides with the panel. Attach using the 3" lag screws and washers. 












